
 

  
 

Environmental Impact Statement 
for 

Charlotte-Mecklenburg Utilities / City of Mount Holly  
Regional Wastewater Treatment 

December 2011 
 

 

 
 
 

 
 
 
 
 

 

 
 
 
Submitted to: 

Ms. Hannah Headrick 
NCDENR DWQ Planning Section 
512 North Salisbury Street 
Raleigh, NC 27604 
(919) 733-5083 

 
Prepared for: 

Charlotte-Mecklenburg Utilities 
5100 Brookshire Boulevard 
Charlotte, NC  28216 
(704) 399-2221 

 
City of Mount Holly 
131 South Main Street  
Mount Holly, NC  28120 
(704) 827-3931 
 

Prepared by: 
Black & Veatch International Company 
8520 Cliff Cameron Drive, Suite 210 
Charlotte, NC 28269 
704-548-8461 
 
Cardno ENTRIX  
5400 Glenwood Ave, Suite G 03 
Raleigh, NC 27612 
[...]
(EIS). Based on this analysis, the preferred alternative is a new regional treatment plant constructed in northwestern 
Mecklenburg County.  

Mt Holly and Belmont have expressed a desire to participate in the regional treatment facility.  The alternatives 
presented in Section 2 assume that one or both of these entities will be a part of the regional facility.   



  SECTION 1. 0BEXECUTIVE SUMMARY 
Charlotte-Mecklenburg Utilities / City of Mount Holly Environmental Impact Statement for Regional Wastewater Treatment  

Black & Veatch International Company Page • 1-2 
Cardno ENTRIX 
December 22, 2011 

The proposed project would provide wastewater service to the City of Mount Holly (which also accepts a small 
portion of flow from a southeastern section of the Town of Stanley), the City of Charlotte, a small southern section 
of the Town of Huntersville Mecklenburg County, Clariant facility adjacent to the proposed plant site, and City of 
Belmont.  Future service may also include areas in Gaston County as they become annexed by the City of Mount 
Holly.  The new regional wastewater treatment plant was selected to minimize environmental impacts and meet the 
planning goals of the region.  Specifically the preferred alternative will include: 

• Comparatively fewer natural resource and environmental impact issues at the building site;  
• Fewer construction and operational constraints; 
• Greater public recreation and open space benefits; 
• Reduced energy use for pumping to south plants; 
• Increased water volume in Lake Wylie for local uses such as power generation, cooling water, low flow 

supplementation, and drinking water;  
• Concurrence with the planning goals of the affected local governments. Eliminate the NPDES permit 

discharge from the Clariant, Belmont, and/or Mt Holly facility. 

Water quality modeling of Lake Wylie revealed that the impacts from the new proposed wastewater treatment 
plant would be minor and confined to the upper reaches of the lake.  During an average flow year, predicted 
concentrations of total nitrogen (TN), total phosphorus (TP) and chlorophyll-a were below the water quality 
criteria (South Carolina criteria for TN = 1.5 mg/L and TP = 0.06 mg/L, North Carolina and South Carolina criteria 
for chlorophyll-a = 40 µg/L). 

Mitigation efforts developed in coordination with state and local agencies will minimize secondary and cumulative 
impacts related to growth. Measures currently in place, including smart growth land use planning, stream buffers 
and stormwater BMPs, are anticipated to minimize impacts to water quality and water resources in the service 
areas as development occurs. 

The proposed project would require the following federal and state permits: 

• NPDES Permit 
• FERC Permit 
• Air Quality Permit 
• Dam Permit (for Equalization Basin embankment) 
• 401/404 Water Quality Certification Permit 
• Erosion Control Permit 
• Mecklenburg County Building Permit 
• Authorization to Construct  

 

 



  SECTION 2. 1BPROJECT DESCRIPTION 
Charlotte-Mecklenburg Utilities / City of Mount Holly Environmental Impact Statement for Regional Wastewater Treatment  

Black & Veatch International Company Page • 2-1 
Cardno ENTRIX 
December 22, 2011 

Section 2. Project Description 
2.1 Introduction 
Population growth and increased land development in the Charlotte region have resulted in increased need for 
wastewater collection and treatment. A Feasibility and Preliminary Planning Study for Regional Wastewater 
Treatment (Black & Veatch, 2006) was conducted to provide long-range planning for wastewater treatment for the 
City of Mount Holly and the Long Creek Basin in Mecklenburg County. The high level feasibility study focused 
on developing an innovative regional solution to meet the needs of this growing region. Six alternatives were 
identified to provide treatment capacity through the year 2030 and are further evaluated in this Environmental 
Impact Statement (EIS). 

The North Carolina Environmental Policy Act of 1971 requires state agencies to review the potential 
environmental effects associated with any activity that involves an action by a state agency (such as issuance of a 
permit), an expenditure of public monies (or private use of public land) or has the potential for negative 
environmental impacts on natural resources, public health and safety, natural beauty, or historical and cultural 
elements of the state. According to this statute, this EIS has been prepared to assess the possible direct and 
secondary/cumulative environmental impacts associated with the proposed new wastewater treatment plant 
(WWTP) construction and operation. 

2.2 Existing Wastewater Facilities 
The sections below discuss the other existing wastewater treatment facilities in the general vicinity of the service 
area. Figure 2.1 shows the location of the project area and the other dischargers in the basin. 

2.2.1 City of Charlotte and Mecklenburg County 
Charlotte-Mecklenburg Utilities (Utilities) provides wastewater services to more than 750,000 customers in the 
City of Charlotte and surrounding areas in Mecklenburg County, including the towns of Matthews, Mint Hill, 
Pineville, Huntersville, and Cornelius. The Utilities wastewater collection system in this project area currently 
serves a population of over 25,000 people and collects flow from four basins: Gar Creek, Lower Mountain Island 
Lake, Paw Creek, and Long Creek. Wastewater flow from these basins is currently treated at the McAlpine Creek 
wastewater management facility (WWMF), located in southern Mecklenburg County. Charlotte-Mecklenburg 
Utilities owns four additional plants that provide wastewater treatment throughout the City of Charlotte and 
Mecklenburg County including Irwin Creek WWTP, Sugar Creek WWTP, McDowell Creek WWTP and Mallard 
Creek WRF. In addition to the McAlpine Creek WWMF, the Irwin Creek WWTP was identified as a feasible 
location to treat flows from the Long Creek Basin. 

The McDowell Creek WWTP is located within the Town of Huntersville limits, and therefore is required to 
comply with the Huntersville Water Quality Ordinance. The goal of this ordinance is to establish stormwater 
management requirements and controls to prevent surface water quality degradation in the streams and lakes within 
the Town limits. Low Impact Development (LID) techniques combined with conventional stormwater retention 
and detention structures are the primary mechanisms for meeting this ordinance. The goal of the LID is to 
implement best management practices to store, infiltrate, evaporate, retain, and detain runoff on site to replicate the 
pre-development runoff conditions and prevent an increase in pollutant loads above pre-development conditions. 
Storm pipes and surface channels on the plant site were sized to direct stormwater flows from impervious areas to 



  SECTION 2. 1BPROJECT DESCRIPTION 
Charlotte-Mecklenburg Utilities / City of Mount Holly Environmental Impact Statement for Regional Wastewater Treatment  

Black & Veatch International Company Page • 2-2 
Cardno ENTRIX 
December 22, 2011 

level spreaders, bioretention areas, and storm ponds. In total, 24 bioretention areas and 3 stormwater detention 
ponds were installed during the expansion project.  A new sustainably designed LEED certified building that 
includes treatment laboratories for water, wastewater and stormwater, office space and meetings rooms was 
recently constructed on land adjacent to the Irwin Creek WWTP. Together with the innovative stormwater BMPs 
at McDowell, this building will also provide educational opportunities for students and the community.     

Charlotte-Mecklenburg Utilities strives to maintain a high standard of treatment at all of their facilities.  Mallard 
Creek WRF and McDowell Creek WWTP have received Platinum Awards;  McAlpine Creek WWMF, and Sugar 
Creek WWTP have  received  Gold Awards; and Irwin Creek WWTP has received Silver Award from the 
National Association of Clean Water Agencies (NACWA). A summary of the treatment provided at each facility is 
described in the following sections. Table 2-1 summarizes the capacity and key permit limits for each of the five 
Utilities plants. 

Table 2-1 Permit Summaries for the Five WWTPS in the Utilities Service Area 

 Flow 
(mgd) 

CBOD 
(mg/L) 

TSS 
(mg/L) 

NH3-N 
(mg/L) 

TN  
(lb/d) 

TP  
(lb/d) 

McAlpine Creek WWMF 64.0 4.0 (S)  
8.0 (W) 15.0 1.0 (S)  

1.9 (W) Monitor 1067** 

Irwin Creek WWTP 15.0 5.0 (S) 
10.0 (W) 30.0 1.2 (S) 

2.3 (W) Monitor ** 

Sugar Creek WWTP 20.0 5.0 (S) 
10.0 (W) 30.0 1.0 (S) 

2.0 (W) Monitor ** 

McDowell Creek WWTP 12.0 4.2 (S) 
8.3 (W) 12.0 1.0 450 (S) 

500 (W) 
22 (S) 
27 (W) 

Mallard Creek WRF 12.0 4.2 (S) 
8.3 (W) 30.0 1.0 (S) 

2.0 (W) 
- 
- 

- 
- 

Mallard Creek WRF 
Reuse 4.0  5.0 4.0   

*(S) Summer; (W) Winter 
**Combined 12-month rolling average limit of 823 lb/d 

2.2.1.1 McAlpine Creek WWMF 
The McAlpine Creek WWMF is the largest of all the Charlotte-Mecklenburg Utilities treatment plants with a daily 
capacity of 64 million gallons per day (mgd). The plant is currently designed to provide advanced wastewater 
treatment for the southern portion of Mecklenburg County. The plant discharges into McAlpine Creek which 
ultimately drains to the Catawba River south of Lake Wylie. The treatment plant consists of activated sludge 
treatment, clarification, and filtration for carbonaceous biochemical oxygen demand (CBOD) and total suspended 
solids (TSS) removal, advanced anaerobic/oxic biological nutrient removal (BNR) to reduce effluent 
concentrations of total phosphorus (TP), flow equalization for use during storm events, hypochlorite disinfection 
and dechlorination. A combined limit for TP is in place for three of the Utilities plants: McAlpine Creek WWMF, 
Irwin Creek WWTP and Sugar Creek WWTP. This limit specifies that the 12-month rolling average TP load from 
the three plants combined must not exceed 823 lb/d. 



  SECTION 2. 1BPROJECT DESCRIPTION 
Charlotte-Mecklenburg Utilities / City of Mount Holly Environmental Impact Statement for Regional Wastewater Treatment  

Black & Veatch International Company Page • 2-3 
Cardno ENTRIX 
December 22, 2011 

2.2.1.2 Sugar Creek WWTP 
The Sugar Creek WWTP was built in 1927 to treat wastewater for the City of Charlotte. Since then numerous 
expansions, upgrades and modifications have occurred. The plant is currently designed to treat a flow of 20 mgd 
and provides advanced wastewater treatment for the central portion of the city. It is located in a highly urbanized 
area with business, commercial and residential development. In 1999, the plant completed a highly successful odor 
control project with help and participation from the surrounding community. The plant utilizes the following 
treatment processes: screening, primary clarification, trickling filters, activated sludge biological treatment, tertiary 
filtration and ultraviolet disinfection. Treated effluent is discharged into Little Sugar Creek which discharges to the 
Catawba River. The Sugar Creek WWTP is currently in the design phase of an expansion project that will meet the 
demands of the increasing wastewater flows being experienced at the plant. The project will include sustainable 
design methods and nutrient removal capabilities. 

2.2.1.3 Irwin Creek WWTP 
The Irwin Creek WWTP was built in 1927 as a twin plant to Sugar Creek WWTP. Since then numerous 
expansions, upgrades and modifications have occurred. The plant is designed to treat a flow of 15 mgd and 
currently provides wastewater treatment for the western portion of the city. The plant utilizes the following 
treatment processes: screening, primary clarification, trickling filters, activated sludge biological treatment, tertiary 
filtration and ultraviolet disinfection. Treated wastewater is discharged into Irwin Creek which also discharges to 
the Catawba River. A rehabilitation and upgrade project is currently under design for the Irwin Creek WWTP that 
will ensure the facility can continue to reliably treat its permitted capacity.  

2.2.1.4 McDowell Creek WWTP 
Wastewater treatment for the Towns of Huntersville and Cornelius is provided by Utilities at the McDowell Creek 
WWTP in northern Mecklenburg County. The plant discharges into McDowell Creek less than 0.5 miles upstream 
of Mountain Island Lake, which is the primary water supply for the Cities of Charlotte, Gastonia and Mount Holly. 
The plant was recently expanded from 6 mgd to 12 mgd to accommodate a growing population in the area. To 
protect water quality in Mountain Island Lake, several key treatment technologies were incorporated into the 
expansion, including membrane filtration to remove turbidity, particles and microbial contaminants, five-stage 
biological nutrient removal and denitrification filters to meet stringent nitrogen and phosphorus limits, and a reuse 
system to recycle reclaimed water to irrigation customers within the service area.  

2.2.1.5 Mallard Creek WRF 
The Mallard Creek WRF was built in 1979 to meet increased demand as the area northeast of Charlotte grew and 
has since been upgraded and expanded to allow for greater treatment capacity (combined capacity of 12 mgd with 
up to 4 mgd permitted for reuse). The plant provides activated sludge biological treatment and treated effluent is 
discharged to Mallard Creek, which is part of the Rocky River Basin. In 1998, the plant began operation of 
Charlotte-Mecklenburg Utilities’ first reclaimed water system permitted for 3 mgd, which safely and effectively 
highly treated wastewater for irrigation at The Tradition Golf Links. Mallard Creek WRF is certified to the ISO 
14001:2004 Environmental Management Systems standard. The ISO 14001 standard specifies requirements for 
establishing an environmental policy, determining environmental aspects and impacts, planning objectives, setting 
measurable targets, implementation and operation of programs to meet objectives and targets, corrective and 
preventive action analysis, and management review.  



  SECTION 2. 1BPROJECT DESCRIPTION 
Charlotte-Mecklenburg Utilities / City of Mount Holly Environmental Impact Statement for Regional Wastewater Treatment  

Black & Veatch International Company Page • 2-4 
Cardno ENTRIX 
December 22, 2011 

2.2.2 City of Mount Holly 
The City of Mount Holly provides wastewater collection and treatment for a population of nearly 11,000 people, 
and provides regional treatment for a portion of the flow from the Town of Stanley. The Mount Holly WWTP is 
located on the Catawba River to the southeast of the City. The plant was originally constructed in 1965 and was 
expanded to 4 million gallons per day (mgd) in the 1970s. The Mount Holly WWTP consists of screening, 
equalization, extended aeration, secondary clarifiers, chlorine disinfection and dechlorination.  

The Mount Holly WWTP is an extended aeration facility with permit limits for both BOD and TSS of 30 mg/L. 
Although the plant does not currently have limits for ammonia-nitrogen (NH3-N), total nitrogen (TN) or total 
phosphorus (TP), it is required to monitor these parameters on a monthly basis.  

2.2.3 City of Belmont 
The City of Belmont provides wastewater collection and treatment for a population of nearly 9,000 people. The 5- 
mgd WWTP discharges to the Catawba River, downstream of the existing Mount Holly WWTP. It is an extended 
aeration treatment process with chlorine disinfection and dechlorination with sulfur dioxide. Solids are aerobically 
digested and sludge is land applied. The WWTP has permit limits for BOD and TSS similar to Mount Holly (30 
mg/L limits for both parameters). In addition, the plant has daily monitoring in place for ammonia, dissolved 
oxygen (DO) and temperature, and twice monthly monitoring for TN and TP.  

The intake for the City of Belmont water treatment plant is also located on the Catawba River. Protection of water 
quality is particularly important in this watershed because of the close proximity of this water supply intake and the 